
 
 

 

 

 

 
 

 

 

  
    
  

 

        
  

 

  
   

 

    

   
 

    

 

 
  

  

 

  
 

 

S T A T E  O F  M A I N E  

D E P A R T M E N T  O F  

E N V I R O N M E N T A L  P R O T E C T I O N  

PAUL R. LEPAGE  

GOVERNOR  

PAUL MERCER  

COMMISSIONER  

August 7, 2018 

Matt Demers 
Dover-Foxcroft Water District 
48 Morton Avenue, Suite B 
Dover-Foxcroft, Maine 04426 
superintendent.dfwater@gmail.com 

RE: Maine Pollutant Discharge Elimination System (MEPDES) Permit # ME0102229 
Maine Waste Discharge License (WDL) Application # W007330-5S-E-R 
Finalized MEPDES Permit Renewal 

Dear Matt Demers: 

Enclosed please find a copy of your final MEPDES permit and Maine WDL renewal which was 
[...]
be kept on-site at all times and made available to Department and USEPA personnel upon request. 

Within 90 days of completion of new and or substantial upgrades of the wastewater treatment 
facility, the permittee must submit the updated O&M Plan to their Department inspector for review 
and comment. 

F. MONITORING AND REPORTING 

Electronic Reporting 
NPDES Electronic Reporting, 40 C.F.R. 127, requires MEPDES permit holders to submit monitoring 
results obtained during the previous month on an electronic discharge monitoring report to the 
regulatory agency utilizing the USEPA electronic system. 

Electronic Discharge Monitoring Reports (DMRs) submitted using the USEPA NetDMR system, 
must be: 

1. Submitted by a facility authorized signatory; and 
2. Submitted no later than midnight on the 15th day of the month following the completed 
reporting period. 

Documentation submitted in support of the electronic DMR may be attached to the electronic DMR. 
Toxics reporting must be done using the DEP toxsheet reporting form. An electronic copy of the 
Toxsheet reporting document must be submitted to your Department compliance inspector as an 
attachment to an email. In addition, a hardcopy form of this sheet must be signed and submitted to 
your compliance inspector, or a copy attached to your NetDMR submittal will suffice. 

Documentation submitted electronically to the Department in support of the electronic DMR must be 
submitted no later than midnight on the 15th day of the month following the completed reporting 
period. 

Toxsheet reporting forms must be submitted electronically as an attachment to an email sent to your 
Department compliance inspector. In addition, a signed hardcopy of your toxsheet must also be 
submitted. 

This space intentionally left blank 



 
 

   
 

 
   

 
 

  
  
 
 

 
    

   
    

   
   

   
     

     
 
   
 
    

   
 

  
  

  
 

 
 
  
 

  
  

 
  

 
 
 
 
 
 
 
 
 

ME0102229  
W007330-5S-E-R  

PERMIT   Page 8  of 8  
 

SPECIAL CONDITIONS 

F. MONITORING AND REPORTING (cont’d) 

A signed copy of the DMR and all other reports required herein must be submitted to the Department 
assigned compliance inspector (unless otherwise specified) following address: 

Department of Environmental Protection 
Bureau of Water Quality 

Division of Water Quality Management 
106 Hogan Road 

Bangor, Maine 04401 

Alternatively, if you are submitting an electronic DMR, the completed DMR must be electronically 
submitted to the Department by a facility authorized DMR Signatory not later than close of business 
on the 15th day of the month following the completed reporting period.  Hard Copy documentation 
submitted in support of the eDMR must be postmarked on or before the thirteenth (13th) day of the 
month or hand-delivered to the Department’s Regional Office such that it is received by the 
Department on or before the fifteenth (15th) day of the month following the completed reporting 
period. Electronic documentation in support of the DMR must be submitted not later than close of 
business on the 15th day of the month following the completed reporting period. 

G. REOPENING OF PERMIT FOR MODIFICATION 

In accordance with 38 M.R.S. § 414-A(5) and upon evaluation of the tests results or monitoring 
requirements specified in Special Conditions of this permitting action, new site specific information, 
or any other pertinent test results or information obtained during the term of this permit, the 
Department may, at any time and with notice to the permittee, modify this permit to: 1) include 
effluent limits necessary to control specific pollutants or whole effluent toxicity where there is a 
reasonable potential that the effluent may cause water quality criteria to be exceeded, (2) require 
additional monitoring if results on file are inconclusive; or (3) change monitoring requirements or 
limitations based on new information. 

H. SEVERABILITY 

In the event that any provision(s), or part thereof, of this permit is declared to be unlawful by a 
reviewing court, the remainder of the permit must remain in full force and effect, and must be 
construed and enforced in all aspects as if such unlawful provision, or part thereof, had been omitted, 
unless otherwise ordered by the court. 



 

  
 

 
 

 
 

       
 

     
   

 
  

 
  

 
 

 
      

 
 

 
  
 

 
 
    

 
  

 
        
       
         
 
  
 

     
   

  
      

   

 
 
 
 
 
 
 

  

MAINE POLLUTANT DISCHARGE ELIMINATION SYSTEM PERMIT 
MAINE WASTE DISCHARGE LICENSE 

FACT SHEET 

DATE: August 1, 2018 

PERMIT NUMBER: ME0102229 
WASTE DISCHARGE LICENSE: W007330-5S-E-R 

NAME AND ADDRESS OF APPLICANT: 

DOVER-FOXCROFT WATER DISTRICT 
48 MORTON AVENUE, SUITE B 
DOVER-FOXCROFT, MAINE 04426 

COUNTY: PISCATAQUIS 

NAME AND ADDRESS WHERE DISCHARGE(S) OCCUR(S): 

DOVER-FOXCROFT WATER DISTRICT 
70 FLETCHER ROAD 

DOVER-FOXCROFT, MAINE 04426 

RECEIVING WATER CLASSIFICATION: PISCATAQUIS RIVER / CLASS B 

COGNIZANT OFFICIAL CONTACT INFORMATION: 

MR. MATT DEMERS 
(207) 564-2310 
superintendent.dfwater@gmail.com 

1. APPLICATION SUMMARY 

On February 5, 2018, the Department of Environmental Protection (Department) accepted as complete for 
processing an application from Dover-Foxcroft Water District (DFWD) for the renewal of combination 
Waste Discharge License (WDL) #W007330-5S-D-R/Maine Pollutant Discharge Elimination System 
(MEPDES) permit #ME0102229, which was issued on April 13, 2013. The 4/12/13 permit authorized a 
monthly average discharge of 0.15 million gallons per day (MGD) of filter cleaning (backwash) 
wastewater from a municipal drinking water treatment plant to Piscataquis River, Class B, in Dover-
Foxcroft, Maine. 

This space intentionally left blank 

mailto:superintendent.dfwater@gmail.com


 
  
 
  

 
 
  

  
 

   
 

 

  
 

 
 

 
 

  
   

 
  
   

 
 

 
 

       
     

   
 

     
  

    
   

  
    

 
    

 
 

   
  

 
 
 

  

ME0102229  
W007330-5S-E-R  

FACT SHEET                Page 2  of 9  

2. PERMIT SUMMARY 

a. This permitting action is carrying forward all the terms and conditions of the previous permitting 
action. 

b. History: This section provides a summary of significant licensing actions and milestones that have 
been completed for the DFWD. 

January 12, 2001 – The Department received authorization from the USEPA to administer the 
National Pollutant Discharge Elimination System (NPDES) permit program in Maine, excluding areas 
of special interest to Maine Indian Tribes.  From that point forward, the program has been referred to 
as the Maine Pollutant Discharge Elimination System program and MEPDES permit #ME0102229 
has been utilized as the primary reference number for this facility.  On March 26, 2011, the USEPA 
authorized the Department to administer the MEPDES program in Indian territories of the Penobscot 
Nation and Passamaquoddy Tribe. 

April 18, 2003 – The Department issued combination WDL #W007330-5S-B-R / MEPDES permit 
#ME0102229 to the DFWD for a five-year term.  The 4/18/03 WDL/MEPDES permit superseded 
#W007330-45-A-N issued on July 23, 1997 and a subsequent administrative modification (to revise 
the pH range limitation to 5.5 – 8.5 SU) on March 2, 2001. 

May 21, 2008 – The Department issued WDL # W007330-5S-C-R / MEPDES #ME0102229 for a 
five-year term. The May 21, 2008 permit superseded previous WDLs issued on April 18, 2003. 

April 12, 2013 − The Department issued combination WDL #W007330-5S-D-R / MEPDES permit 
#ME0102229 to the DFWD for a five-year term. 

February 5, 2018 – The DFWD submitted a timely and complete General Application to the 
Department for renewal of the 4/12/13 MEPDES permit.  The application was accepted for processing 
on February 5, 2018, and was assigned WDL #W007330-5S-E-R / MEPDES permit # ME0102229. 

c. Source Description: The Dover-Foxcroft Water District (DFWD) operates a drinking water treatment 
plant on the north shore of the Piscataquis River in Dover-Foxcroft.  A map showing the location of 
the facility and receiving water is included as Attachment A of this fact sheet.  The plant was built in 
1988 and serves approximately 2,400 customers.  The DFWD extracts an average of approximately 
0.3 MGD of water (0.8 MGD maximum) from Salmon Stream Pond located in the Town of Guilford.  
The 12-inch water main intake pipe is located in approximately 8 feet of water during mean low 
water.  Raw water flows to the main treatment plant via gravity flow. 

At the treatment plant, water is passed through fine screens to remove any remaining solid material. 
Caustic soda (sodium hydroxide) is then added to adjust the pH to approximately 5.6−5.8 standard 
units (SU) to improve coagulant performance.  An alum (aluminum sulfate) based coagulant is added 
to flocculate suspended solids and for color removal, followed by filtration to trap flocculated 
particles.  The four-independent filtration/treatment “trains” each consist of a down-flow 
clarifier/flocculator and a down-flow multimedia filter. 

This space intentionally left blank 



 
   

 
 

 
  

 

 
 
     

   
   

  
 

  
   

 
 

 
 

  

 
 

 
   

   
  

   
 

  
  
   

   
 

   
 

 
 

 
 

 
   

    
 

 
 

  

ME0102229  
W007330-5S-E-R  

FACT SHEET                Page 3  of 9  

2. PERMIT SUMMARY (cont’d) 

After filtration, the water is treated with sodium hypochlorite, fluoride, ortho-phosphate, and lime for 
consumer and distribution system benefit.  The finish water is then stored for use in one of two 
standpipes, an 800,000-gallon capacity standpipe located on Pine Street and a 214,000-gallon capacity 
standpipe located at the water treatment plant. 

The filter units must be periodically cleaned through flushing/backwashing to remove accumulated 
particulate and maintain treatment efficiency. 

d. Wastewater Treatment: The DFWD treatment process is detailed in Attachment B of this fact sheet. 
Flushing of the down-flow clarifiers is automatically initiated after approximately every 50,000 
gallons of water production at the plant, or approximately four (4) clarifier flushes per day.  Only one 
bed at a time is taken off-line for cleaning.  Clarifier flushes and multimedia backwash cycles utilize 
filtered water from the three filter beds not being cleaned.  Thus, wastewater generated from flushes 
and backwashes does not contain chlorine.  Each clarifier flush cycle generates approximately 3,360 
gallons of wastewater per backwash per clarifier for a total of approximately 53,360 gallons of 
wastewater per day, which is conveyed to an underground 86,000-gallon settling tank prior to 
discharge. 

Multimedia backwash cycles are initiated based on filter bed turbidity meter readings and each of the 
four filter beds is backwashed once per day on average.  Each backwash cycle generates 
approximately 3,360 gallons of wastewater per backwash per clarifier for a total of approximately 
13,440 gallons of wastewater per day, which is conveyed to an underground 86,000-gallon settling 
tank prior to discharge. 

A filter rinse (also commonly referred to as filter-to-waste) cycle is initiated on each of the filter beds 
after the backwash and prior to placing them back into potable water production.  Each filter rinse 
cycle generates approximately 284 gallons of wastewater per cycle per filter bed, or a total of 1,136 
gallons per day based on backwashing the filters once per day (8−10-minute cycle).  The filter rinse 
wastewater is discharged directly to the Piscataquis River via Outfall #001A rather than to the settling 
tank.  The previous permitting action established a quarterly monitoring and reporting requirement 
for one-year, for total aluminum for this waste stream (an internal waste stream identifier of #100 has 
been assigned) in order to ensure that this discharge does not exceed the aluminum concentration 
limitation of 5.0 mg/L established for the main outfall (Outfall #001A). 

Wastewater from the 86,000-gallon settling tank is conveyed for discharge to the Piscataquis River 
via Outfall #001A.  Outfall #001A consists of a 10-inch diameter outfall pipe that is submerged in 2 
feet of water during mean low water conditions and extends 10 feet from the north shore of the 
Piscataquis River. 

Approximately once per month, the contents of the settling tank must be pumped to one of two 
81,000-gallon capacity sludge lagoons for dewatering and drying.  Occasionally, the DFWD drains 
the wastewater from the upper portions of the settling tank through Outfall #001A prior to pumping to 
the sludge lagoons.  During wastewater withdrawals, DFWD staff continuously monitor the 
dewatering process to ensure that settled materials are not discharged through Outfall #001A. 

This space intentionally left blank 



 
   

 
 

    
 

 
 

 
 

  
 

   
 

   
  
  
 

   
    

  
 

 
 
  
 

  
    

  
 
  
 

   
   

  
     

     
 

 
    

     
  

 
  

    
   

  
     

  
  

ME0102229  
W007330-5S-E-R  

FACT SHEET                Page 4  of 9  

2. PERMIT SUMMARY (cont’d) 

Separated water from the sludge drying process infiltrates into the ground beneath the sand and fabric-
lined lagoons.  The two sludge lagoons enable the DFWD to alternate lagoon use annually, allowing for 
volume reduction of settled materials through freeze/thaw cycles and lagoon maintenance, while 
providing continual lagoon treatment. 

This permitting action is reinforcing the terms and conditions of a February 6, 2003 Administrative 
Consent Agreement and Enforcement Order in Special Condition A, Footnote #2 of the permit for 
visual inspection and record keeping of settling tank dewatering activities. 

3. CONDITIONS OF PERMIT 

Conditions of licenses, 38 M.R.S. § 414-A, requires that the effluent limitations prescribed for discharges, 
including, but not limited to, effluent toxicity, require application of best practicable treatment (BPT), be 
consistent with the U.S. Clean Water Act, and ensure that the receiving waters attain the State water 
quality standards as described in Maine's Surface Water Classification System.  In addition, Certain 
deposits and discharges prohibited, 38 M.R.S. § 420 and Surface Water Toxic Control Program, 
require the regulation of toxic substances not to exceed levels set forth in Surface Water Quality Criteria 
for Toxic Pollutants, 06-096 CMR 584 (effective July 29, 2012), and that ensure safe levels for the 
discharge of toxic pollutants such that existing and designated uses of surface waters are maintained and 
protected. 

4. RECEIVING WATER QUALITY STANDARDS 

Classification of major river basins, 38 M.S.R. § 467(7)(E)(1)(b) classifies Piscataquis River at the point 
of discharge as a Class B waterway. Standards for classification of fresh surface waters, 38 M.R.S.§ 
465(3) describes the standards for Class B waters. 

5. RECEIVING WATER QUALITY CONDITIONS 

The State of Maine 2016 Integrated Water Quality Monitoring and Assessment Report (Report), prepared 
by the Department pursuant to Sections 303(d) and 305(b) of the Federal Water Pollution Control Act, 
lists the Piscataquis River, main stem, between Route 6 bridge in Guilford and confluence with the Sebec 
River (ADB Assessment Unit ID ME0102000406_219R), which includes the receiving water at the point 
of discharge, as, “Category 2: Rivers and Streams Attaining Some Designated Uses – Insufficient 
Information for Other Uses.” 

The Report indicates that the receiving water at the point of discharge can be part of ADB Assessment 
Unit ID ME0102000402_219R_02 for CSO-related E. coli impairment, which falls under Category 4-A: 
Rivers and Streams with Impaired Use Other than Mercury, TMDL Completed. 

The Report lists all of Maine’s fresh waters as, “Category 4-A: Waters Impaired by Atmospheric 
Deposition of Mercury.” Impairment in this context refers to a statewide fish consumption advisory due 
to elevated levels of mercury in some fish tissues. The Report states, “All freshwaters are listed in 